



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-02-18 20:00:54

Date of Next Testing: 2024-02-08 20:00:54

Product Name: **Poly divinylbenzene porous beads GDX-101**

CAS Number:

Specifications & Purity: 40-60 mesh

Lot #: D2009128

SKU # **P116962**

Version **0**

Analysis #: **075371**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Particle size	40-60 (mesh)	59.00000 mesh
Functional testing	pass	Pass

John Su
QA & QC Manager